

*****DO NOT DISTRIBUTE OR SHARE THIS INFORMATION WITH ANYONE*****
 Examinees seeking session results or clarification on their certification should be directed to contact ACI or visit
www.CheckACI.org

ACI Certification Overall Testing Results For Session # 231708

ACI Concrete Field Testing Technician - Grade I

Report Print Date: 4/6/23

Session Details

Sponsoring Group: Kurdistan Chapter ACI	Exam Date: 03/24/2023
Examiner of Record: RAWAZ KURDA	Exam Location: Erbil

Overall Exam Results

Total Examinees: 2
Certifications Issued In This Session: 1
1 ACI Concrete Field Testing Technician – Grade I

Written Exam

Section Details	Administered	Passed	Minimum %	Average %	Maximum %
Overall Written Examination	2	2	81.82	81.82	81.82
Written Subtest C1064	2	2	80.00	80.00	80.00
Written Subtest C138	2	2	100.00	100.00	100.00
Written Subtest C143	2	2	75.00	75.00	75.00
Written Subtest C172	2	2	100.00	100.00	100.00
Written Subtest C173	2	2	62.50	62.50	62.50
Written Subtest C231	2	2	80.00	80.00	80.00
Written Subtest C31	2	2	75.00	75.00	75.00

Performance Exam

No performance exams were administered at this session.

Session Examinees Status

Name (Last, First, M)	Status	Designation	Certified Until	Hold Until
MOHAMMED, AHMED, A	CERTIFIED	ACI Concrete Field Testing Technician – Grade I	03/23/2028	
	PASS	Overall Written Examination		

Exam Session Feedback Report:

Number of days between exam date and ACI receipt date: 10

The following is feedback on policy and administrative responsibilities of the Examiner of Record. These items directly affect how quickly ACI Certification is able to process and return exam results. Please review and contact ACI Certification at 248-848-3790 with any questions.